
ILLUSTRATED PARTS LIST 
for 

CD21A PROFESSIONAL SHAFT DRIVE 21"3 SP MOWER 





Item No. Part Number Description QTY 

1 CPD10210033110 Arm Adjuster 1 

2 CPD10210033020 Bush Adjuster 2 

3 CPD10210033130 Collar Pivot Spring 1 

4 CPD10210033140 Holder Rear Axle Shaft 2 

5 CPD10210033180 Height Adj Rack 1 

6 CPD10210033050 Spring Balancer 1 

7 CPD10210032210 Catch 1 

8 CPD15210034120 Cover, Drive Shaft 1 

9 CPD10210031110 Housing Cutter 1 

10 CPD10210032200 Tube, Guide Bolt 1 

11 CPD10210031130 Shield, Safety 1 

12 CPD10210032190 Tube, Guide Plate 1 

13 CPD10210031140 Cover Comp, Rear 1 

14 CPD10210031150 Guide, Scroll 1 

15 CPD10210031120 Shaft, Safety 1 

16 CPD10210031170 Guard, Front 1 

17 CPD10210032110 Guard, Discharge 1 

18 CPD10210051210 Pipe, Guard Shaft 1 

19 CPD10210052140 Spring, Guard Return 1 

20 CPD15210054601 Clip, Clutch 1 

21 CPD91065600002 Bolt, Flange 18 

22 CPD10190030070 Bolt, Engine 4 

23 CPD91009230001 Nut, Cap M6 2 

24 CPD10210033060 Push Cap, Dowel Pin 1 

25 CPD91061840001 M6 Nut, Reel 2 

26 CPD91008890001 M6 Nut, Locking 5 

27 CPD10210033070 Plain Washer 2 

28 CPD10210032180 Side Cover, Housing 2 

29 CPD10210032170 Steel Block (Optional) 2 

30 CPD10210032140 Seat, Front Wheel 2 

31 CPD91061870003 Bolt 4 

32 CPD93008940102 E-Ring 7mm 2 

33 CPD91057870003 Bolt, Flange 8 

34 CPD10210032220 Baffle, Outlet 1 

35 CPD10210031100 Washer, Plain 1 

36 CPD93000970001 Washer, Plain 4 

37 CPD91000930001 Spring Washer 4 

38 CPD93008940103 E-Ring 6mm 2 

CHASSIS COMPONENTS 



Item No. Part Number Description QTY 

1 CPD15210071010 Lever, Throttle 1 

2 CPD10210071030 Spring, Throttle Lever 1 

3 CPD15210071040 Seat, Spring 1 

4 CPD10210072010 Cable, Throttle 1 

5 CPD15210071060 Collar, Recoil Start 1 

6 CPD15210071070 Washer, Wave, 11mm 1 

7 CPD15210071050 Cover, Control 1 

8 CPD15210071080 Lever, Change 1 

9 CPD15210071020 Plate, Stopper 1 

10 CPD15210072020 Cable Comp, Gear Change 1 

11 CPD91065600001 Screw Taping 2 

12 CPD91061840001 Nut, Flange M6 1 

13 CPD91000910001 Pin, Split 2 

14 CPD15210071090 Pin, Joint 2 

15 CPD91058780010 Bolt, Flange 1 

THROTTLE, GEAR CHANGE COMPONENTS 



Item No. Part Number Description QTY 

1 CPD80707180001 Band, Wire  2 

2 CPD11210053010 Handle 1 

3 CPD9100910001 Split Pin 1 

4 CPD80606300100 Handle Knob 4 

5 CPD10210051140 Stay Complete, R Handle  1 

6 CPD10210051150 Stay Complete, R Handle  1 

7 CPD93000970102 Washer Plain 8mm 3 

8 CPD10210053020 Lever Complete, Clutch 1 

9 CPD15210053130 Spring Clutch 1 

11 CPD10210053060 Bush Clutch Lever 3 

12 CPD15210053230 Cable Complete Clutch 1 

14 CPD10210053110 SPG, RET 1 

16 CPD91057830106 Bolt, M8X16 6 

17 CPD15210053050 Pin Clutch Lever 1 

18 CPD10190054120 Bolt Handle 4 

19 CPD10210053080 Collar 1 

20 CPD91061870002 Nut, Flange 8mm 6 

HANDLE, CLUTCH LEVER COMPONENTS 





Item No. Part Number Description QTY 

1 CPD15210081000 Transmission Assy 1 

6 CPD15210081050 O’ring Case 1 

8 CPD15210081070 Arm, Clutch 1 

9 CPD15210081080 Fork, Clutch 1 

23 CPD15210083010 Folk, Shift 1 

42 CPD91138710004 Seal Plug 1 

45 CPD91138710005 Oil Seal 10X17X4 1 

47 CPD91138710006 Oil Seal 8X16X6 1 

48 CPD91138710007 Oil Seal 8X14X5 1 

51 CPD93001190203 Roller 6X22,4 1 

53 CPD91008890001 Nut Flange 1 

GEAR BOX COMPONENTS 

    

Item No. Part Number Description QTY 

1 CPD15210091000 Assy, Joint 1 

2 CPD15210051070 Clip, Clutch Shaft 2 

3 CPD93001190204 Roller 2 

YOKE COMPONENTS 





Item No. Part Number Description QTY 

1 CPD15210021100 Shaft COMP, Rear Axle 1 

2 CPD15210021050 Holder, BRG 1 

3 CPD10210021010 Bush, RR Axle Shaft 2 

4 CPD15210020060 Holder COMP, RH Ratchet 1 

5 CPD15210010070 Holder COMP, LH Ratchet 1 

6 CPD80220045204 Cap, Wheel 2 

7 CPD82220050201 Wheel COMP, 200x50 Propelled 2 

8 CPD10210021030 Grip, Adjuster 1 

9 CPD10210020120 Lever, Height Adjuster 1 

10 CPD15210020080 Bolt Rear Wheel 2 

11 CPD91008890001 Nut, Flange 6mm 1 

12 CPD15210020090 Washer, Plain 2 

13 CPD15210020100 Washer 4 

14 CPD15210020110 Washer, Wheel 2 

15 CPD91002760004 BRG, Ball Radial 2 

16 CPD93001190201 Roller 2 

17 CPD91057870003 Bolt, Flange 3 

18 CPD9105787005 Bolt, Flange 1 

19 CPD15210020111 Ratchet Holder, Wheel 2 

20 CPD91008890005 Nut   1 

21 CPD15210020120 Wave Washer 1 

22 CPD91065600001 Bolt 1 

23 CPD10210020220 Height Adj Assy 1 

REAR AXLE COMPONENTS 



It
e

m
 N

o
. 

P
a

rt
 N

u
m

b
e

r 
D

e
s
c
ri

p
ti

o
n

 
Q

T
Y

 

1
 

C
P
D

1
0
2
1
0
0
1
1
1
0
0
 

F
ro

n
t 

A
x
le

 
1
 

2
 

C
P
D

8
1
2
2
0
0
5
0
2
0
1
 

W
h
e
e
l 
C
O

M
P
, 
2
0
0
x
4
5
 R

u
b
b
e
r 

2
 

3
 

C
P
D

8
0
2
2
0
0
4
5
2
0
4
 

C
a
p
, 
F
ro

n
t 

W
h
e
e
l 

2
 

4
 

C
P
D

1
0
2
1
0
0
1
1
1
1
0
 

B
u
sh

 F
R
 A

x
le

 S
h
a
ft

 
2
 

5
 

 C
P
D

1
5
2
1
0
0
2
0
0
8
0
 

B
o
lt
 M

8
X
1
2
, 
W

h
e
e
l 

2
 

6
 

C
P
D

1
0
1
9
0
0
1
0
0
3
0
 

W
a
sh

e
r,

 W
h
e
e
l 

2
 

F
R

O
N

T
 A

X
L
E

 C
O

M
P

O
N

E
N

T
S

 



Item No Part Number Description QTY 

1 CPD10190040010 Blade Disc Round 1 

2 CPD10210040220 Blade Holder 1 

3 CPD10190040030 Washer, Holder 1 

4 CPD91057870006 Bolt Disc Bade 10x3/8x45 1 

5 CPD10190040070 Key Woodruff 1 

11 KITCD21A Blade Set x 4 4 

CUTTER DISC COMPONENTS 



It
e

m
 N

o
. 

P
a

rt
 N

u
m

b
e

r 
D

e
s
c
ri

p
ti

o
n

 
Q

T
Y

 

1
 

C
P
D

1
0
2
1
0
0
6
1
1
0
0
 

F
a
b
ri
c 

C
o
m

p
, 
G

ra
ss

 B
a
g
 

1
 

2
 

C
P
D

1
0
2
1
0
0
6
2
1
0
0
 

F
ra

m
e
 C

o
m

p
, 
G

ra
ss

 B
a
g
 

1
 

3
 

C
P
D

9
3
0
0
8
9
4
0
2
0
2
 

D
5
, 
C
-R

in
g
 

2
 

4
 

C
P
D

9
1
0
6
5
6
0
0
0
0
4
 

M
6
x
1
5
, 
S
cr

e
w

 
2
 

5
 

C
P
D

9
1
0
0
8
8
9
0
0
0
1
 

M
6
 N

u
t,

 L
o
ck

in
g
 

2
 

6
 

C
P
D

1
0
2
1
0
0
6
3
0
0
0
 

S
tr

a
p
, 
C
o
n
n
e
ct

io
n
 

2
 

7
 

C
P
D

1
0
2
1
0
0
6
4
0
0
0
 

C
o
v
e
r 

S
q
u
a
re

 
1
 

8
 

C
P
D

1
0
2
1
0
0
6
5
0
0
0
 

H
a
n
d
le

 
1
 

9
 

C
P
D

1
0
2
1
0
2
8
1
0
2
1
 

S
ti
ck

e
r 

1
 

C
A

T
C

H
E

R
 C

O
M

P
O

N
E

N
T

S
 


